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Product Type 7637 impregnated fabric Product Code 7637-1070
e
Grade Grade A
RIS
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Item Test Method Standars Test Results Judgment
SPAR . FREES Toi5 g ~
Appearance H#LVisual No pollution No pollution A HEPASS
'jm%‘,i(;?l:“) GBT 7689. 3-2013 107040. 10 1072 £ H4PASS
2
E,E(g/ ) GBT 9914.3-2013 230+5 231 £ H4PASS
Unit Weight
YR Y
L (R/em) GBT 7689. 2-2013 17.240. 1 17.2 L HPASS
Meridional Density
ﬁgdﬁ/m}) GBT 7689.2-2013 8.5+0. 1 8.5 4 1%PASS
Zonal Density
B (mm) GBT 7689. 1-2013 0. 190+0. 02 0.19 £ H4PASS
Thinkness
3] 4 o
pE R ( / > GBT 9914.2-2013 0.08+0. 04 0. 08 4 H%PASS
Loss On Ignition
=) 3 2
B UL (em/em’s) GBT 5453-1997 <10 2.16 £ H4PASS
Permeability
£ FIHL7) (N/25mm) GBT 7689.5-2013 =500 1010 £ H4PASS
Meridional Tension
&AL (N/25mm) GBT 7689. 5-2013 =350 619 £ H4PASS
Zonal Tension
i

Conclusion




